
I

Quantification and Distribution of Pharmaceuticals and their Human Metabolite Conjugates in a

Municipal Wastewater Treatment Plant

By

Alistair Kendrick Brown

A thesis submitted to the Faculty of Graduate Studies of

the University of Manitoba

in partial fulfillment of the requirements of the degree of

Doctor of Philosophy

Department of Chemistry

University of Manitoba

Winnipeg, Manitoba, Canada

Copyright © 2019 by Alistair K. Brown



II

Thesis Abstract

Pharmaceuticals have the potential to persist environmentally through constant

anthropogenic input via wastewaters. Toxic effects, both acute and chronic, can be elicited on

non-target organisms within the aquatic environment depending on both species sensitivity and
[...]
ECOSAR is also packaged as a component of the Estimation Program Interface Suite (EPI

Suite™), a physicochemical parameter estimation modeling software. EPI Suite™ uses

information from >40000 chemicals to predict various properties including log octanol-water

partitioning coefficient using atom/fragment contributions, and gas-phase reaction rate between

the most prevalent atmospheric oxidant, hydroxyl radicals, and a particular chemical. The air-

water partitioning (Henry’s) coefficient is estimated using both group and bond contribution.

Melting point, boiling point, and vapour pressure are estimated using a variety of techniques.

Aerobic and anaerobic biodegradability of organic chemicals are estimated using 7 different

models, including estimation of the biodegradation half-life of chemicals containing only

hydrocarbons. Organic carbon normalised partitioning coefficient (KOC) is estimated using both

the Sabljic molecular connectivity model and the “traditional” method using log octanol-water

partitioning coefficient.

The cumulative results of EPI Suite™, ECOSAR, the Eawag Biocatalysis/Biodegradation

modeling software, in addition to experimental photolysis and degradation parameters from the

peer-reviewed literature, can be seen in figure 1.3 using the SSRI fluoxetine (Prozac) is shown as

an example.



13

Figure 1.3 The antidepressant selective serotonin reuptake inhibitor, fluoxetine (Prozac), is

shown to be transformed through Phases I and II biotransformation in the human body as was

found in DeVane (1999)4 . Photolysis products were representative of experimentally determined

structures found in the peer-reviewed literature. Plausible biodegradation products were

estimated using the Eawag Biocatalysis/Biodegradation modeling software.

The literature searched for in this PERA was typically representative of worst-case

scenarios of exposure to these compounds (parent or TP). The majority of exposure data found

was for WWTP or lagoon effluent, and the remainder was for proximal (within 1 km of release)

receiving waters. If non-target toxic effects of TPs were to be seen in biota, it would be most

likely in effluent-dominated systems where observed environmental concentrations are greatest.

As shown in Figure 1.4, a ‘worst-case’ exposure data for parent compounds, and a 1:1 full

conversion to TP was assumed. Based on pharmacological literature of SSRIs and β-blockers,

this 1:1 conversion ratio is approximately a 10 fold overestimation of TP exposure, at a

minimum. This is especially true considering our threshold of relevancy for human metabolites



14

was set at 5%. This overestimation helps establish a conservative first-tier risk assessment that

does not necessitate the application of an uncertainty factor.

Salient to understanding toxicity and subsequent risk calculation, is that pharmaceuticals

are metabolically-active ingredients that elicit therapeutic effects through specific modes of

action (i.e. cellular pharmaceutical receptors) that are not accounted for by the estimation

software employed in this thesis. Thus, the risk calculated using a hazard quotient approach as

outlined above, should be considered a baseline, first-tier screening process. Toxicity, as

estimated by ECOSAR, relys on knowledge regarding physical and stereochemical makeup (also

chemical class) of a given contaminant. The results of which are dependent on a given

chemical’s “activity”, or disruption of cell membrane processes leading to narcosis. These

cellular disruptions are usually due to chemical diffusion and/or active transport. Moreover,

chemcial mixtures have the potential to exascerbate the toxic potential of active pharmaceutical

ingredients; thus further convoluting the accuracy of results in light of a lack of experimental

data.

Therefore, in order to fully infer risk of these pharmaceuticals to biota and humans, it is

essential to first understand where these compounds come from and how much is being released

into the environment through WWTP effluent release.



15

Figure 1.4 Conceptual model for a probabilistic environmental risk assessment of pharmaceutical

transformation products (human metabolites, aerobic biodegradation products, and

photodegradation products) in waste water effluent dominated systems.

Human consumption/
excretion of SSRIs and

β- Blockers

Stressor

WWTP

Source

Sorption to Sludge
Anaerobic Processes

Beyond Scope

Aqueous Solubility,
Biodegradation,

Sorption to POM/ DOM
Relevant processes

1. Human Metabolites
2. Photolysis TPs

3. Biodegradation TPs

Products

Human Metabolites
> 5% of Parent

Photo and Bio TPs

Relevant

Hazard
Quotients

Risk Char.

Effluent Discharge into
Surface Water

1:1 Parent to TP ratio
Exposure Char.

Ecological
Effects ?
ECOSAR
Effects Char.

Human Metabolites
< 5% of Parent

Not Relevant



16

1.5. Sources of Pharmaceuticals and Conjugates

The distribution of active pharmaceutical ingredients becomes more problematic when

the disposal of wastewater products is considered (Figure 1.5). Upon release from WWTP,

compounds are compartmentalised into the effluent and biosolids; 5.4 million metric dry tons of

sludge is produced per year in the US where 22% is applied to agricultural land with the

potential for run-off into surface waters. Alternatively, 34% is buried in landfills where the

pharmaceuticals and TPs could potentially be found in the leachate18.

Figure 1.5 Schematic of overall processes involved in wastewater processing. Taken from

www.in-pipe.com (Accessed Oct. 12, 2015)

Effluent compounds can be susceptible to abiotic degradation, and as such will affect their

temporal and spatial distribution. Direct and indirect photolysis19-21, air-water exchange,

hydrolysis, sorption to dissolved organic matter (DOM), and particle settling can be dependent

on physical characteristics of the surface waters, seasonality, as well as the specific

physicochemical characteristics of the drug in question.



17

1.5.1. Wastewater Treatment Plant Sampling Site

The sampling site for this dissertation was from the North End Water Pollution Control

Centre located in the City of Winnipeg, Manitoba, Canada (Figures 1.6, 1.7). All samples

analysed within the context of this dissertation were obtained with permission from the City of

Winnipeg Analytical Standards Division manager, Shaun Walker, and Operations Manager

David Maxwell. All samples collected were 24 hour composite samples, and where applicable

(i.e. mixed liquor, return activated sludge, and waste activated sludge) samples were composites

of 3 channels that flowed through the plant. Thus, 1/3 of each sample was mixed from each

channel, so as to reduce the temporospatial variability in sampling, and eliminate bias in

choosing one channel over another at any given sampling time-point. All proprietary information

regarding the wastewater treatment process is publicly available and was given by the operations

manager, entitled, “Wastewater Treatment Process Summary- North End Water Pollution

Control Centre” created by the Water and Waste Department.

Figure 1.6 Locations of the three wastewater treatment plants within Winnipeg, Manitoba. The

North Main Water Pollution Control Centre (NEWPCC) is located in the north end of Winnipeg.



18

Figure 1.7 The Winnipeg North End Water Pollution Control centre. Image taken from Google

Earth (2015).

The North Main WWTP was originally designed to serve 395,000 people, and a designed

dry weather flow rate of 332 ML/day, and a total firm design capacity of the main pumps of 860

ML/day. Approximately 50% of the city currently uses the combined sewage system, which

implies that wastewater generated by the served population is diluted by storm run-off to an

extent prior to arriving at the WWTP. The overall mandate of the WWTP is to reduce the solids

content of the wastewater by 95%. The general wastewater process at the WWTP is as follows:

raw influent (2 hours), primary treatment (1.5-2 hours), aerobic reaction (1.4-2.16 hours),

secondary treatment (1.5-4 hours), tertiary UV treatment (<10 seconds), then release to fluvial



19

receiving waters. Additionally, solids are processed through anaerobic digestion (10-24 days)

with a subsequent dewatering process, with ultimate landfill disposal.

Upon arrival at the main interceptor pipe, wet wells are filled with incoming sewage in

addition to municipal landfill groundwater termed, leachate, and also pump truck septage that is

trucked to this location for processing. This combined raw influent is pumped into giant wells

(total capacity 1925 m3) in the grit house for screening/ removal of bulk garbage and pre-aeration

(Figure 1.8). This bulk waste is fed onto conveyor belts and subsequently trucked away to the

landfill. During this process, the waste activated sludge (WAS) is introduced prior to primary

treatment in the next stage.

Figure 1.8 The grit house pre-aeration stage, including the holding tanks in the background, and

the screeners and conveyor belt in the foreground.



20

Primary treatment is conducted by 5 large tanks (total capacity of 24,300 m3) where

several simultaneous processes occur. Mechanical skimmers remove greases and scum that are

floated to the surface. Finer solid waste known as suspended solids starts to settle to the bottom

where it becomes termed sludge. Mechanical scrapers move the sludge into hopper bins at the

bottom of each tank where pumps remove the sludge for anaerobic digestion, dewatering, and

ultimate disposal of dewatered “cake”. The liquid left after primary treatment is termed settled

sewage and is pumped towards the next stage of secondary treatment.

Secondary treatment is separated into two processes: oxygen reactor treatment and

secondary settling. Oxygen reactors consist of 6 large tanks (total capacity 31,200 m3) arranged

into three trains (channels). Here the incoming settled sewage is vigorously mixed with high-

purity oxygen (90-95%) oxygen generated by cryogenic air separators on site), and heavily

bacteria laden return activated sludge (RAS) to initiate the biodegradation process of organic

materials. Immediately upon oxygen reaction the sewage homogenate is termed the mixed liquor

which typically contains 2000-3000 mg/L of bacteria-laden solids. The mixed liquor is flowed

into the 26 final clarification tanks (41,275 m3) for the settling of these solids/ bacteria (Figure

1.9).



21

Figure 1.9 One of the 26 final clarification tanks during the secondary treatment process. Water

flows from the rear to the front of the tank moving over the combed concrete teeth prior to

collection and movement to UV disinfection.

Settled sludge from this area is either returned to the oxygen reaction stage of treatment as

aforementioned or diverted to waste (WAS) in the pre-aeration stage to mix with the primary

sludge prior to digestion; this is known as co-thickening.

Sludge digestion consists of diverting co-thickened solids into holding tanks (total

capacity 15,400 m3) for 10-20 days where temperatures are held at 38o C to digest the solids

prior to release to reduce odors and destabilise organic matter through microbial consortia. Of

note, is the biogas generated from this process which is approximately 65% methane; this is used

to heat the WWTP during moderate temperatures.



22

Upon the final clarification process, the wastewater is flowed through an ultraviolet

disinfection process to reduce the amounts of pathogens being released into the Red River

receiving waters (Figure 1.10). This process consists of 6 large blocks of UV bulbs arranged into

7 removable banks of 24 bulbs, for a total of 1008 bulbs. Immediately after this process the final

effluent is released to the Red River just south of the Chief Peguis Overpass east of Main St.

Figure 1.10 Close up view of each bank of UV bulbs used during the tertiary disinfection

treatment process.

Now that the engineered technologies within a WWTP has been highlighted, it is possible

to understand why specific sampling points were chosen for the the validation of the analytical

methods (i.e. primary effluent, mixed liquor, secondary effluent, and final effluent). Moreover, it

is important to note that biotic processes are separate from the abiotic processes that occur via

these engineered technologies. Integral to these processes, is the importance of determining



23

analyte stability in solution in order to ascertain the specific removal/ augmentation of

pharmaceutical conjugate levels within a WWTP. Moreover, this analyte stability is critical in

determining transformation of the suite of analytes in bioreactor kinetics experiments.

1.6. Stability of Pharmaceutical Conjugates

The labile nature of human conjugates provided a unique challenge for the solubility and

stability of authentic standards. It has been previously reported that there is a marked difference

in the stability of aryl and acyl conjugates, both glucuronide and sulfate. For example, acyl

glucuronides are potentially pharmacologically-active, and have much less stability in protic

solvents such as methanol or water, primarily due to alkaline hydrolysis to the parent or aglycone

in an environmentally relevant pH range (i.e. 6-9). To further convolute future method

development using other compounds, there also exists the potential for pH-dependent

intramolecular acyl migration as shown in Figure 1.11, thus limiting the amount of time available

to work with freshly dissolved standards22.

Figure 1.11 Rearrangement of acyl glucuronides by intramolecular transesterification. After

formation of the C-1-O-acyl glucuronide, the acyl residue can “migrate” within the glucuronic

acid molecule, forming positional C-2, C-3, and C-4 isomers. The rearrangement between the

last three isomers is reversible. From Shipkova (2003)22.



24

It has also been reported that transacylation and glycation reactions with other proteins (Figure

1.12), nucleic acids, and other nucleophilic components found in typical environmental matrices

such as urine and wastewater also contributes to the chemical reactivity of these acyl

conjugates22.

Figure 1.12 Mechanisms for covalent binding of acyl glucuronides to protein molecules. (A)

Transacylation pathway, in which the aglycone moiety is directly bound to the protein. (B)



25

Glycation pathway, in which the aglycone moiety is bound to the protein via the glucuronic acid

group. From Shipkova (2003)22.

Carboxylic drugs that typically conjugate on the acyl chain have different intrinsic degradation

half-lives. There appears to be several reasons for this. In vitro studies have shown that the extent

of covalent binding is dependent on pH, exposure time, and acyl glucuronide concentration23. It

is also possible that degree of substitution adjacent to the carboxylic group affects the magnitude

of  covalent binding (i.e. greater substitution less covalent binding)22, 23.

To attempt to limit the aforementioned chemical reactions, two solutions wewre chosen:

First, I used acetonitrile (an aprotic solvent) to dissolve my two initial conjugates. Second, a

purposeful choice of 4-OH-propranolol sulfate and sulfamethoxazole glucuronide to represent

not only two different classes of consistently prescribed pharmaceuticals for which there should

be substantial environmental input, but also for their increased stability due to their aryl

conjugation stereochemistry.

Once stability of the analytes was addressed, then the fate and distribution of these

compounds between the aqueous and solid phases (e.g. water and suspended solids/ sludge)

should be less problematic. Integral to understanding the fate of ionisable chemicals such as

pharmaceutical conjugates in natural/engineered waters is the sorption mechanisms by which

conjugates can be both removed from the aqueous phase, and protected from biodegradation.

1.7. Sorption of Ionisable Pharmaceuticals